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ITEM PART NO. DESCRIPTION

 1    2    3    4 
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1018337-01 STARTER/GENERATOR (CLOCKWISE ROTATION) (INCLUDES ITEMS 1 - 30) .................. 1

1 1018752-01 HOUSING, FIELD COIL ...................................................................................................... 1

2 1018751-01 ASSEMBLY, ARMATURE (INCLUDES ITEMS 3, 4 AND 5) ................................................ 1

3 1018750-01 RETAINER, BEARING ................................................................................................... 1

4 1013001 BALL BEARING, OUTPUT SHAFT ............................................................................... 1

5 1013005 COMMUTATOR, BALL BEARING .................................................................................. 1

6 1019399-01 SPACER, 5/16  .................................................................................................................... 1

7 1013003 KEY, WOODRUFF ............................................................................................................... 1

8 1018765-01 KIT, PULLEY NUT AND SCREW (INCLUDES ITEMS 9 - 12) ............................................ 1

9 N/A WASHER, LOCK, M14 .................................................................................................. 1

10 N/A NUT, HEX, M14 x 2 ........................................................................................................ 1

11 N/A SCREW, CROSS - RECESSED, M5 x .8 x 18MM ......................................................... 3

12 1018965-01 SCREW, CROSS - RECESSED, M5 x .8 x 16MM (WITH LOCK WASHER) ................. 2

13 1018749-01 END BELL, OUTPUT SHAFT ............................................................................................. 1

14 1018753-01 SET, POLE (SET OF 4) ....................................................................................................... 1

15 1018754-01 SCREW, POLE PIECE (SET OF 4) .................................................................................... 1

16 1018755-01 ASSEMBLY, FIELD COIL .................................................................................................... 1

17 1018756-01 SET, F INSULATOR ............................................................................................................ 2

18 1018776-01 PACKAGE, TERMINAL HARDWARE (F1 AND F2) ............................................................ 2

19 1018757-01 SET, DF INSULATOR .......................................................................................................... 1

20 1018777-01 PACKAGE, TERMINAL HARDWARE (DF) ......................................................................... 1

21 1013011-02 HOLDER, BRUSH (INCLUDES ITEMS 22 - 25) ................................................................. 1

22 1018781-01 SPRING, BRUSH ........................................................................................................... 4

23 1018693-02 PACKAGE, BRUSH (INCLUDES 4 BRUSHES, 4 SCREWS, 4 WASHERS) ................. 1

24 1018762-02 ASSEMBLY, BRUSH CONNECTOR .............................................................................. 2

25 1018758-02 A CONNECTOR (SET OF 2) ......................................................................................... 1

26 1018760-01 PACKAGE, TERMINAL HARDWARE (A1 AND A2) ............................................................ 2

27 1018763-01 COVER, BRUSH INSPECTION PORT (SET OF 4) (INCLUDES ITEM 28) ........................ 1

28 1017653 COVER, BRUSH INSPECTION PORT, WITH DRAIN ................................................... 1

29 1018764-02 END BELL, COMMUTATOR ................................................................................................ 1

 30 1018790-01 BOLT, CLAMP, M6 x 1 x 180MM ......................................................................................... 2

31 1014289 PULLEY (SILVER COLOR) ..................................................................................................... 1
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